Upper Wheel Assembly — Exploded View

36



Upper Wheel Assembly — Parts List

Index No. Part No. Description Size Qty
1o JWBS18-135........... HEX NUL. ... 5/8-18UNF, LH ........... 1
2, PM1800-102............ Flat Washer ... ... 1
C T BB-6204VV ............. Ball Bearing........cccuuveiiiiinieiiiiin e 6204LLU.......ccevnen. 2
T PM1800-104............ Retaining RiNG.........oovviiiiiiiie e, RAT oo 2
S, PM1800-105............ Upper Wheel Shaft ... 1
G, PM1800-106............ UPPEN WHREEI ... e 1
Tiiiaeiinnnn PM1800-107............ 2] = To = PSP 1
S TR JWBS20QT-507 ...... Upper Wheel Shaft Bracket ...........ocooiiiiiiiiiii e, 1
1S R PM2000-298............ Safety Key for Magnetic SWItCh .............cooviiiiiiiiii e, 1
10, JWBS18-214 ........... NYION NUL ..o 5/8"-18UNF, RH.......... 1
11............ JWBS20QT-510 ...... Upper Wheel Bracket BaSe ...........oevviieiiiiiiiiiece e 1
12, JWBS18DX-133 ...... L= PSSP 1
13, PM1800-113............ L0 0] 0 1= 15 o o 1 1
14........... TS-2246122 ............ Socket Head Button SCrew..........ccocvvvvvvevneeennnnnns MOBX12.....oveeeieeiaannns 4
5. JWBS20-542 ........... [0 o 0 (o 1
16............ TS-0561011 ............ HeX NUL.....co e 1/4-20....cciiiiiiiiinnn, 1
17, JWBS20QT-511 ...... Bracket Shaft............iiiiiiii i 1
18........e. PM1800-118............ Socket Head Button SCrew...........ccceveviveeennnnee. 3/8-16X3/4 ... 8
19, JWBS20QT-519 ...... = L= PSP 2
20, JWBS20QT-520 ...... SUPPOIt BraCKet. . ... i 2
21, JWBS20QT-516 ...... = L= PSPPSR 1
22, JWBS20QT-512 ...... Elevator BraCKet ........civuiiiii e 1
23, PM1800-123............ 1] o] oo PSP 1
24............ PM1800-124............ AJUSTMENE SCIOW .. .cevu it e e e et e e e e e e eanaeees 1
25, PM1800-125............ Blade Tension Arm ASSEMDIY ........ccviiiiii e 1
26, PM1800-126............ TeNSION GaUGE PIALE ......ceeiiiiiiii e e 1
27 . PM1800-127............ TENSION GAUGE ... ittt e e e aeaeans
28, TS-0206021 ............ Socket Head Cap SCrew .........ocoevvvveviviineecnnnnnn. #10-24x1/2.....ccuu 4
29, JWBS20QT-523 ...... RACK ..t e 1
30, TS-0254031 ............ Socket Head Button SCrew............ccevevevneeennnnee. 1/4-20x5/8......cccunnen. 1
31, PM1800-131............ TeNSION POINLET ...eeiiie e e e e 1
32, JWBS20QT-549 ...... GAN WEEI ... i 1
33, JWBS20QT-548 ...... SCAIE SNATt.... it 1
7 PM1800-134............ HANAIE .o 1
35, TS-0270031 ............ Socket Set SCreW ......c.uvvevieiiiieiiiiineece e 5/16-18x3/8................. 2
36 TS-0254021 ............ Socket Head Button Screw..........ccoeveveveiveeeinnnnn. 1/4-20x1/2.......vee. 2
Y AT JWBS18DXA-152 ....SWICh PIALE ......oiiiiiieii e 1
38, PM1800-138............ Magnetic SWItCh ..........coiviiiiiii e 5HP, 1Ph ..o 1
................ PM2000-293B .........Magnetic Switch ...................coeeeeeveeveveneeenn . 5HP, 230V, 3P L
................ PM2000-293C .........Magnetic Switch ..................cooeveivveivivneeenn . 5HP, 460V, 3Pl L
39, PM1800-139............ SAW BOAY....oiiiieiiii e 1
40............ TS-0680041 ............ Flat Washer..........cccooooviiiiiiiii e, T F S T 6
41............ TS-0060071 ............ HEeX Cap SCreW .......viiuiiiiiiiiiieei e 3/8-16x1-1/2............... 6
42............ PM1800-142............ [0 o3 Q= U Lo (= T P 1
43............ PM1800-143............ LOCK KNOD .. 1
44............ PM1800-144............ Tension Status Label ... 1
45............ TS-0560071 ............ HEX NUL. ... #10-24 ..o, 2
46............ TS-0720051 ............ LOCK WaSher .......ccuviiiiiiiiciei e 1 O 8
VT TS-0680011 ............ Flat Washer..........coooiiiiiiii e, 1 O N 8
48............ JWBS18DX-147 ...... Tracking WINOW ..........iiiiiiiie e 1
49............ TS-0810012 ............ Round Head Slotted Machine Screw.................. #10-24x1/4 ................. 2
50............ TS-0270051 ............ Socket Set SCreW ........vevviiiiiiiiiiieeiieeee e 5/16-18x1/2................ 2
5l PM1800-151............ HANAWNEEL ... e 1
52, JWBS20QT-515 ...... THIUSE BEATNG .....u et 1
53, PM1800-153............ Socket Head Cap SCrew ........coeevuvvivnieiinneennnnnn. 1/4-20x1/4.......cccun...... 2
54............ TS-0680021 ............ Flat Washer...........ccooveviiiiiiiii i, S 4
55, .. PM1800-155............ IS [0 T g o = 1= = PP 1
56..c.cccee. TS-081C022............ Phillips Pan Head Machine Screw...................... #10-24x3/8................. 2

37



Lower Wheel and Motor Assembly — Exploded View

38



Lower Wheel and Motor Assembly — Parts List

Index No. Part No. Description Size Qty
1o JWBS20-22............. HEX NUL. ... 3/4-16 UNF LH........... 1
2, TS-0680091 ............ Flat Washer..........coovviiiii e ] 1
K T PM1800-201............ POly-V Belt .....covvieeeiee e 370 o 1
T PM1800-204............ SPINAIE PUIIBY ..o 1
B, PM1800-205............ Brake WHEEL. ... ..coviiiiii et 1
[ TP JWBS20-49............. K Y ettt TXTX25 i, 1
Teiiaeiinnnn PM1800-207............ K BY ettt TXTXTO i, 1
S T PM1800-208............ [0 =T ] 1 7= 1 P 1
1 JOT TS-0270051 ............ Socket Set SCreW .........vveviiiiiiiiiii i 5/16-18x1/2................. 2
10, PM1800-210............ MOLOT PUIIBY ... 1
1. JWBS18DX-133 ...... LI L= PRSP 1
12, JWBS20-201............ BEAINNG BaASE....ieuuiiiiiiiei ittt 1
13, JWBS20-62............. AdJUSEINg BOIt ... 4
14........... TS-0720091 ............ Lock Washer .......cccvvviiiiiiie e /8 5
15, TS-0060071 ............ HEX Cap SCreW .......uvieiiiiiieiiee e 3/8-16x1-1/2............... 4
16...cconnee. BB-6206VV ............. Ball Bearing........cccuuveiiiiiiieiiiiin e 6206LLU........ccvnn. 2
17, JWBS20-214 ........... Nylon Lock HEX NUL .........cuveiiiiiiieiiiiiieeeciiieeeees 3/4-16 UNF RH........... 1
18, JWBS20-215............ BEANNG COVEI ...uiiiiii et e e e 1
19, TS-0720071 ............ LOCK WaShEr ......cccvviiiiiiiiieieis e S 4
20 JWBS20-217 ........... HEX Cap SCreW ....cccvvvieiiiiiiieeeiii e 1/4-20x3/8.......cveeees 3
21, TS-0680031 ............ Flat Washer..........ccooviviiiiiiii e, 5/16 .., 4
22,0, TS-0081031 ............ HEX Cap SCIrEW ...ccvvveiiiiiiieieeii e 5/16-18x3/4 ................ 4
23, PM1800-223............ DUSE CHULE ... e e s 1
24, .. PM1800-224............ LOCK KNOD .. e 1
25, TS-081C052............ Phillips Pan Head Machine Screw...................... #10-24x3/4 ................. 1
26...c......... PM1800-226............ LOWET DUSE ChHULE .....eie e e e e e e e s 1
27 i, PM1800-227............ Socket Head Button SCrew..........c.ccvevevienevennnnne. 5/16-18X1......cccvvennnnn. 2
28, PM1800-134............ HANAIE ... 1
29 ..l PM1800-229............ Motor Protector Plate ..........oveuiiiiiee e 1
30 PM1800-230............ Motor (includes #PM1800-229)........cccoevvvvvnrernnnn IPho i, 1
......... JWBS20QT-218MF.........Motor Fan (not shown) ............c.occeeeveviveennnn  BHP L
......... JWBS20QT-218MFC.......Motor Fan Cover (not shown) ...........cccceeeeeveeee . . BHP L
................ PM1800-230SC .......Starting Capacitor (not shown)...........................400MFD, 250VAC.......1
......... JWBS20QT-218RC.........Running Capacitor (not shown)..........................50uf, 450VAC.............1
......... JWBS20QT-218CC.........Capacitor Cover (N0t SNOWN)..........covvt iiieiiiieeiie e e e e eeeineennnn L
......... JWBS20QT-218JB .........Junction BoX (NOt SNOWN) .....cvvuiiiiciii e ev e e e e eeenn L
......... VBS18MW-218JBC ........Junction Box Cover (N0t ShOWN) .........ccoevviviiiiiiiiinieiievi e eeeieeennnn L
......... JWBS20QT-218CS.........Centrifugal Switch (NOt SNOWN) .......ccovvviiiiiiiiieiiiii e 1
................ PM1800-230A .........Motor (includes #PM1800-229)...........cccceveeeee . 3P L
1., TS-0270031 ............ Socket Set SCreW ........vevveiiiiiiieiieeieeee e, 5/16-18x3/8................ 2
32, PM1800-232............ [0 Tod Q= U Lo [ PP 1
33, TS-0060051 ............ HeX Cap SCreW .......coveviiiiiiiiiinei e 3/8-16X1....ccovneeiannnnn. 1
4. PM1800-234............ MOOr HANAIE...... e e 1
35, PM1800-235............ LOWET FrONt DOOT......cunieiei et e e 1
36 PM1800-236............ LOWET WREEI ... 1
CY (T PM1800-237............ BUSKIING ... 1
11 T PM1800-238............ BUSKNING ... 1
39, PM1800-239............ Brake Locking Bracket ............coviiiiiiiiiiii e 1
40............ TS-0090061 ............ HEX Cap SCreW .. ccvvnveeiicei e e 3/8-16x1-1/4............... 2
41............ PM1800-241............ Nylon Lock HexX NUL .........vviiiiiiieiiiiecci e, 3/8-16 ..., 4
42............ TS-081C032............ Phillips Pan Head Machine Screw...................... #10-24x1/2.....ccuv 6
43............ PM1800-243............ SREIf 1
44............ TS-0680011 ............ Flat Washer..........ccooooviiiiiiiie i, 21 L0 10
45............ TS-0560071 ............ HEX NUL. .. e #10-24 ..., 8
46............ JWBS18DX-249 ...... 1Yo 2] 1o Tod PSP 1
47 ... TS-081C082............ Phillips Pan Head Machine Screw...................... #10-24x1-1/2............... 2
48............ JWBS18-240............ BIUSH .. e 1



Index No.

Part No.

TS-0720051
PM1800-250
PM1800-251
TS-081C022
PM1800-253
PM1800-254

JWBS20QT-244 ......
PM1800-255A .........

TS-2246122
TS-0561011
JWBS20-542
TS-0680021
TS-0050021
TS-0010061

JWBS24-81A...........

PM1800-263
PM1800-264
PM1800-265
PM1800-266
TS-0050011
TS-0640091
TS-0680041
PM1800-270
PM1800-271
PM1800-272
JWBS20-84.
JWBS20-88.
TS-1540021
TS-2284302
TS-0561031
PM1800-278
TS-0680091
TS-0051071
PM1800-281
PM1800-BA.

Description Size Qty
LOCK WaSher ......cccuviiiiiiiiicii e, 1 O N 2
FOOL BraKe ...oviiiiiiiiie e 1
PlatE ..o 1
Phillips Pan Head Machine Screw...................... #10-24x3/8.......oun 2
Strain Relief ... 2
/Lo (o G @0 T { o FS P PRPRTN 1
Power Cord.......cooiiiiiiiii i, IPho, 1
Power Cord........oooeuiiiiiiiiiei e 3Phe 1
Socket Head Button SCrew............coeuvvvevneeennnnen. MBX12. .o, 5
HEX NUL. ... 1/4-20...ccoiiiiiiiiiennnnnn, 5
0T S (o PSPPSR 1
Flat Washer..........ccoovvviiiiii e, I 10
HEX Cap SCreW .. ccevvvieiiieii e eve e e e 1/4-20x5/8.................. 2
HEX Cap SCreW .....couiiiiiiiiieiieee e 1/4-20x1-1/4............... 1
PlaLE . et 2
Brake Belt ... oo 1
Brake Band .........oooiiniiiii e 1
BUSKHING ... 1
FOOt Brake COVET .....iviiiiiii et 1
HEX Cap SCreW ......uuviiiiiiiiieiiieei e 1/4-20xX1/2.....cceeun. 4
Nylon Lock HEX NUL .......ccovviiiiiiiiiiiieieceis 3/8-16....iiiiiiiiiiiei 4
Flat Washer..........ccoovviiiiiii e, /B 9
Brake Locking Bracket ............ooviuiiiiiiieii e 2
BUSHING ...e e 1
RUDDET BIOCK ... i 8
] o] 0o P PSP 1
Limit SWItCR.. e 1
HeX NUL.....co e MA. .., 2
Phillips Pan Head Machine Screw...................... M4X30.....cccvviiiiieienn. 2
HeX NUL......oiii e 3/8-16...ccccciiiiieinnnn, 2
KBY e TXTX60 ..., 1
Flat Washer..........ooiii Bl 1
HEX Cap SCreW .......uviiviiiiiieiiieei e 5/16-18x1-1/2.............. 1
Wire for Limit Switch (not ShOWN) ........cocoiiiiiiiii e, 1
Brake Assembly (index # 42,44,45,57,59,60,62,63,64)...........c.cccccevvven. 1

40



Blade Guide Assembly — Exploded View

[N

_/_/44/__7//

/

/

/
[t ———

P}
I
- 5 —
NI S
316 - :Q& e0
L~ NG
T |
f( |1
\ 26 !
29 265.’

Lower Bearing Guide

Upper Bearing Guide

41



Blade Guide Assembly — Parts List

Index No. Part No. Description Size Qty
1o JWBS20-326............ C-RiNG oot S15. 8
2, JWBS20-329............ UPPEEN Shaft. .. i 2
T BB-620277.............. Ball Bearing........cccuvuveviiiiiiiiiiiinieeein e 620227 ......c.iveieenn 8
4o, JWBS20-328........... SPACET et 4
B, JWBS18DX-363 ...... N L PP 1
(ST TS-0267021 ............ Socket Set SCreW ......cvviiiiieiiiicce e 1/4-20x1/4.................. 1
T, PM1800-307............ LOCKING SCrEW ...t e 5
S TR JWBS20-349........... Thumb KNOD ... 3
(S IO TS-1521011 ............ Socket Set SCreW ......vvviviiiiiieii e MAX4 ..o, 8
10 PM1800-310............ C-RiNG oot S-10. i 2
11............ PM1800-311............ Retaining RiNG.......ccooivviiii e, R-26 ..o, 2
12 BB-6000ZZ.............. Ball BEAriNg........vvevieeiiiiiiiei e 6000ZZ ........evvvneennn. 2
13............ PM1800-313............ Bearing HOIOEN ..o 2
14............ PM1800-314............ BeAriNG SUPPOIT «.ceeiiieiii et 2
15........... TS-2245202 ............ Socket Head Button SCrew.........ccocevvvevivnevennnnne. M5X20.....cceiiiieinann, 2
16 PM1800-316............ KBY e 5X5X40 ... 2
17, PM1800-317............ Bearing Support Shaft.........coouu i 1
18............ TS-0270051 ............ Socket Set SCreW .....vcvviviiiiiieiieieeeee e, 5/16-18x1/2................ 2
19............ PM1800-319............ Guide Bar BraCKet ......c.uiiniiiiiii e 1
20............ TS-0270131 ............ Socket Set SCreW .....vvvviiiiiiiieiieie e 5/16-18X2.................. 1
21............ 6295297 ......ccceennn Adjustment KNOD ... 1
22, PM1800-322............ BT e 1
23, PM1800-323............ SCAIR .t 1
24............ PM1800-324............ Blade GUANd........ooeei e 1
25 ., PM1800-325............ MAIGINET ..ot 1
26, TS-0680031 ............ Flat Washer..........coooviiiiiiii e, 5/16 ..o, 11
27 i, TS-0561021 ............ HEX NUL. ... e 5/16-18......ccccveveennnnns 2
28, JWBS20-360........... BraCKE . et 1
29, TS-0208031 ............ Socket Head Cap SCrew .........ooeeevvveieeiinenennnnn. 5/16-18x5/8................ 2
30, PM1800-330............ S T i 1
31............ TS-0255031 ............ Socket Head Button SCrew..........ccooevveiieinnennnnns 5/16-18x5/8................. 4
32, PM1800-332............ PLALE ... 1
33, JWBS18-309........... C-RiNG ceeiiiee e R12 .o, 2
4., JWBS18-310........... SNAFT. . 1
35, JWBS18-311............ 1T | ST PR PP 1
36, JWBS18-306........... E-RiNG ooveiii e E-8 . 2
37, JWBS18-308........... BUSHING ... 1
38, JWBS18-307 ........... GAN BaASE.....e i 1
39, JWBS18-305........... R L0 0 1
40............ TS-0208071 ............ Socket Head Cap SCrew .........oceeevvveveeiinenennnnn. 5/16-18x1-1/4............. 2
41............ TS-0255021 ............ Socket Head Button SCrew..........cocvevvvvevnveinnnnnns 5/16-18x1/2................ 4
42 ... JWBS18DX-304 ...... Guide Bar BraCKet ......couiiuiiiiii i 1
43............ JWBS18DX-338 ...... B ettt et e 1
44............ PM1800-344............ Thumb KNOD ... 1
45............ PM1800-345............ LOCK HANAIE ... 1
46............ TS-0207021 ............ Socket Head Cap SCrew .......coeevvvevieiiiiiieennnns 1/4-20x1/2.......c.c....... 1
47 ............ PM1800-347............ POINEET <. e e 1
48............ TS-081F052 ............ Phillips Pan Head Machine Screw...................... 1/4-20x3/4.......c.c.n.e... 1
49............ PM1800-224............ LOCK KNOD ..o 1
50, TS-0267041 ............ Socket Set SCreW .....cocevvvviiiiiiiiiiiiiin e, 1/4-20x3/8......coevee. 2
51............ PM1800-351............ HANAWRNEEL ... ... e 1
52l 3520B-126 .............. HaNAIE L. 1
53, TS-0270031 ............ Socket Set SCreW ........ovvvviviiiiieiieeieve e 5/16-18x3/8................ 2
54 ... PM1800-354............ LOCK KNOD ..o 1
55, TS-0051051 ............ Hex Head Bolt...........ccoooiiiiii e, 5/16-18x1................... 4
56, TS-0720081 ............ Lock Washer ... 5/16 i 4
57 s, JWBS20-355........... LOCK BUSKNING ...t 1



Index No. Part No.

58, TS-0207021 ............
59..cinnn.. PM1800-359............
60............ TS-0680021 ............
61l............ JWBS18DX-362 ......
62...ccuunenn. JWBS18DX-361 ......
63...nnnn. JWBS18DX-360 ......
64............ PM1800-364............
65...cccen. TS-0207041 ............
66............ JWBS20-339...........
67 e, JWBS18DX-337 ......
68............ JWBS20-340...........
69............ PM1800-369............
70..cenn.n.. PM1800-370............
T1........... PM1800-371............
72.iian.... TS-0267021 ............

Description Size Qty
Socket Head Cap SCrew .........ooevevvvevviiinnenennnnn. 1/4-20x2/2.......ccccun... 2
03T 1
Flat Washer...........cooviiiiiie e VA oo, 2
AdJUSEING BracCKet.........ccoeiiiiiiiiiii e 1
AJUSTING SCIEW .....eeitieeeii ettt e e e 1
SNt 1
LOWET Shaft... e e 2
Socket Head Cap SCrew .......covevvveviiiiiineiineennnns 1/4-20X3/4 ................. 2
Threaded LOCK BUSNING .....ccoiiiiiiiiic e 1
BIACKET ... et 1
o ]| PP UPPT PP 1
Bearing Support Shaft..........ciiiii 1
SHAING PIALE ... et 1
Upper Guide BraCKet ........ooovuiuiiiiiiiieiei e 1
Socket Set SCreW ........ovvveiviiiiieiii e 1/4-20x1/4 .......cccu........ 2

43



Table and Fence Assembly — Exploded View

H———m -y

|
1
1
1
[}
I
1
!
|
|
|
|
1
1
~

44



Table and Fence Assembly — Parts List

Index No. Part No. Description Size Qty
1o, 6430055......c..ceen. HANAIE ... 1
2, 3215301.....cccunnnnn. [0 Yo G = (= 1
C TP 6626031.................. SPFING PN i 1
4eiiinnnn.. 6813042..........cenn.. SPFING ettt 1
ST TS-0640081 ............ Nylon Lock HexX NUL .........viiiiiiieiiiiieceii e, 5/16-18 ....cccvvnieiinnnnnn. 1
G, TS-0640071 ............ Nylon Lock HexX NUL .........vveiiiiiieiiiiieceiieeeee 1/4-20.c.ciiiiiiiiiciinnnn, 2
T, 3575080......ccuueenn. P e 2
S TR TS-0271031 ............ Socket Set SCreW ........ovvvuiiiiiiiiiiii e 3/8-16X3/8....ccevneennnnn 2
1S R 3076232.....cceunen. LOCK HANAIE ...t 1
10 TS-0152031 ............ Carriage Bolt .......c.ovieiiii 5/16-18x1-1/2.............. 1
11 PM1800-411............ Socket Head Button SCrew............ccevvvvevnneennnnnns 1/4-20x1-1/4............... 1
12............ XF-5. i, NYION AdJUSTMENE SCIEW ...cviiee i e e 2
13............ TS-081D021............ Phillips Flat Head Machine Screw...................... #10-32x3/8.......een. 2
14............ 800708950D............ O 11T ) 1
15........... 800708950C............ LU 180 g = - T (= 1
16 TS-081D022............ Phillips Pan Head Machine Screw...................... #10-32x3/8.....ccvvnnns 2
17, PM1800-417............ Resaw Pin LOCK KNOD ........coooii e 1
18............ TS-0720051 ............ Lock Washer .......cccuiviiiiiiiic e H10 i 2
19, TS-0560081 ............ HEX NUL. ... #10-32 i, 2
20, PM1800-420............ FENCE BOOY ... it e 1
21, PM1800-421............ KINOD e 2
22, PM1800-422............ LOCK B .. 1
23, 6295181............... SHAING Pad... e 1
24............ TS-0561011 ............ HEX NUL. ... /4-20 .o, 2
25, TS-0680021 ............ Flat Washer..........ooooviii A i, 5
26, TS-0720071 ............ LOCK WaShEr .....ccoevviiiiiiiiieie e R 1
27 e, PM1800-427A ......... Table (for serial no. 081218000016 and higher)..........ccccooevviiiiiiiiinnnne. 1
................ PM1800-427............Table (for serial no. 081218000015 and lower) ..........cccccoevevevineerennnn 1
28, PM1800-428............ AluMIiNUM RESAW FENCE .. ceuniiiiiiiiii e e 1
29 .. PM1800-429............ RESAW PN i 1
30, TS-0081031 ............ HEX Cap SCreW .......uviiiiiiiiiiaiie e 5/16-18x3/4.............. 10
I I TS-0733051 ............ Lock Washer ..o 5/16 ... 14
32, TS-0680031 ............ Flat Washer..........ooiiiii 5/16 .., 15
33, PM1800-433............ Front Ral.......oouni e 1
34............ TS-081C022............ Phillips Pan Head Machine Screw...................... #10-24x3/8 ................. 2
35, PM1800-435............ ST e 1
36, PM1800-436............ L0701 ¢ TP PT PP 1
Y A PM1800-437............ SNEALN .. 1
38, PM1800-438............ S o o 0 = o | 1
39, TS-0561031 ............ HEX NUL. ... 3/8-16...ciiiieiiieiiin, 1
40............ TS-0680041 ............ Flat Washer..........ocooviiii /8 4
41............ PM1800-441............ TAPEE PN i 1
42....n. TS-2246122 ............ Socket Head Button Screw............ccoeveveveeennenee. MBX12. .o, 1
43............ PM1800-443............ LCTCT | PP 1
44............ PM1800-444............ Wrench ASSEMDIY .....counii 1
45............ PM1800-445............ SPring Pin ... 3XL0 i 1
46............ PM1800-446............ GUIE RAIl ... 1
47 ............ 6295184.................. SCaAIE e 1
48............ PM1800-448............ TaADIE INSEIT .. e 1
49............ TS-1521011 ............ Socket Set SCreW ......c.uuvveviiiinieiiiiineec e, MAXA ..o, 3
50............ PM1800-450............ REAI R .ceiiii i 1
................ PM1800-MGA..........Miter Gauge Assembly (Item 32, 49, 51 thru 62) .........ccccoevvvirineerennnnnl 1
51, PM1800-451............ HANAIE ... e e 1
52, 6295167 ... Miter Gauge BOY...........uuiiiiiiiiiiii et 1
53 .. 6295168.................. P e 1
54....c...... 6295169..........nn. POINEEY <. e 1
55, . PM1800-455............ Socket Set SCreW ........ocvuuiviiiiieiiieiee e MBXE ...eeviviiiiiieennes 2



Index No. Part No.

56............ 6295171......ccenn.
57 i, TS-1540031 ............
58, TS-1533062 ............
59, PM1800-459............
60............ 6295163...........cc....
61............ PM1800-461............
62....cc...... PM1800-462............
63....ccc. TS-0254031 ............
64............ PM1800-464............
65.....cc..en. TS-0254021 ............
66............ PM1800-466............
67..connn. PM1800-467............
68............ 2013-270....cccuneenn.
69............ 2013-275..cccceieeenn.
70, PM1800-470............
Tl PM1800-471............
T2, PM1800-472............
73, TS-0270061 ............
T4............ 2013-259.......cceeeen.
75, PM1800-475............
76, TS-0246031 ............
TT i, TS-0680061 ............
78 . 6295158..................
79, TS-081C022............
80....cce. TS-0680011 ............
8l............ 6295155......c.eeen.
82.. .. 2013-203.......cneeen.
83, TS-0680041 ............
84............ TS-0720091 ............
85.. ., TS-0060051 ............
86....ccc. 3520B-126 ..............
87 i, TS-0270051 ............
88...ii. PM1800-488............
89. i, PM1800-489............
90............ PM1800-490............
91............ TS-0267021 ............
92....coiin. 2013-265..........cce...
93, BB-6002Z7..............
9............ TS-0208071 ............
95, 2013-267...cccevneenn.
9%............ 2013-284.................
97 e, PM1800-497............
98....cce. PM1800-498............
9., TS-0810012 ............
100.......... PM1800-FA.............
101.......... PM1800-MGA..........

Description Size Qty

SEOP BIOCK ...t 1
HEX NUL. e M5 3
o] (<)Y M5X20....c.ccoiiinininnnnn. 3
Y L= == P 1
(©781To (ST B ] = o 1
Flat Head SCreW.......c.ooiviiiiiieieie e MBX9 ..ot 1
PN X6 i 1
Socket Head Button SCreW........c..covvevveviniviennnen. 1/4-20x5/8.................. 1
PlaE e 1
Socket Head Button SCrew.........cocvvvveviniviennnen. 1/4-20x1/2.....cccenennn 2
Lower Blade GUAId..........oouiuiiii i 1
C-RING covii e S17 i, 1
[2TSAVZ= I CT=T- | PP 2
BUSKHING ... 3
] T i P TTT 1
Carriage Bolt.....coouuii e 1
(0] o1 IV AU 0] 010 ] o [ 1
SOCKEE SEt SCIEW .....ivieiiitiiiie e 5/16-18x5/8................ 4
REAI TIUNNION ettt e e aees 1
ANgle Scale Plate .........oviiiii 1
Flat Head SCreW.......cviviviiiiiiiieie e 5/16-18x3/4................ 6
Flat Washer.........c.ooviiiiii e, /2. 1
[0 Yot Q= 1 T | 1
HeX Cap SCreW ....c.uvvviiieiie e #10-24x3/8 .........c........ 1
Flat Washer..........coocviiiiii e B0 . i 1
[0 1011 ST 1
TaADIE BraCKet ... cveiiieeie e 1
Flat Washer.........cooooviiiiii e, B8 4
LOCK WaSher ... B8 8
Hex Head BOlt........c..coovvieiiiiiieeeeeeeeee 3/8-16X1....cc.cevvniannnnn 8
[ F=1 210 | L 1
SOCKEt SEt SCIEW ....viviviiieiieie e 5/16-18x1/2................ 2
HaNAWRNEEL ... ..o e 1
C-RiNG oot S12.iiiiii 2
(=T g =] = o] = 1
SocCKet Set SCreW .....cvvviieiiiiii e, 1/4-20x1/4.................. 6
BEAING COVEN ...vuiiiiieei et e e e e e e aa s 1
Ball Bearing........cccuvuiieiiiiiiiiiiiii e 6002ZZ .......oevvveeenn 1
Socket Head Cap SCrew .........ooevevvnveveeiinnenennnnn. 5/16-18x1-1/4............. 4
C-RING .ot S15. 1
KBY e 3X3X8 i 2
WOIM SNAFT ... et e e eae e 1
Yo7 [T 1
Slotted Round Head Machine Screw.................. #10-24x1/4................. 2
Fence Assembly (index # 1 thru 26, 28, and 80) ..........cccoeevvevnviiniennnnnn. 1
Miter Gauge Assembly (index # 32, 49, and 51 thru 62) ........................ 1

46



Electrical Board

400MFD
250VAC
450WVAC

50uF

Electrical Connections — 5HP 1PH 230V
Magnetic Switch

a3y
||||||||||| 1
! NEERR] !
| L | NITHO
| 2 O |
| 4F |
| 20 |
I - mmw I
“ rmGTmO_ _O%&u m @ s “
3 % — 5Q “ @
™ T
2 e T
N N | JLIHM
@ 50 I
o - |
- NG | ova
|||||||||||||||||||||||| J

<
g6
>

=
o | 2G
X

o
|20

47



	PM1800 Band Saw
	Warranty and Service
	Table of Contents
	Warnings
	Specifications 
	Features and Terminology
	Unpacking
	Installation
	Assembly
	Dust Collection
	Electrical Connections
	Adjustments
	Table Tilt 
	90° Table Stop
	Installing/Changing Blades
	Blade Tension
	Blade Tracking 
	Upper Blade Guides
	Upper Thrust Bearing
	Lower Blade Guides
	Guide Post
	Guide Post Parallelism
	Resaw Pin
	Miter Gauge
	Blade Speed Adjustment
	Drive Belt Tension and Replacement
	Wheel Brush
	Insert Block

	Operating Controls 
	Operation
	Maintenance
	Blade Selection
	Blade Selection Guide
	Troubleshooting – Operational Problems 
	Troubleshooting – Mechanical and Electrical Problems
	Replacement Parts
	Upper Wheel Assembly – Exploded View 
	Upper Wheel Assembly – Parts List
	Lower Wheel and Motor Assembly – Exploded View 
	Lower Wheel and Motor Assembly – Parts List 
	Blade Guide Assembly – Exploded View
	Blade Guide Assembly – Parts List 
	Table and Fence Assembly – Exploded View
	Table and Fence Assembly – Parts List 

	Electrical Connections – 5HP 1PH 230V
	Electrical Connections – 5HP 3PH 230V
	Electrical Connections – 5HP 3PH 460V



